PARTS LIST
E

G-FLOW22

=
=0
A

Explore the Engineering Edge
e —

IHI Shibaura Machinery Corporation - IHI croup



e PARTS LIST

CEXORRE. BRAES. BREAT. BREHREIL,
{EL (RHFESKey No) DEEALGVDERAIL, BEERFETEELEADT, ThIZEETS

SERER & (HBR &) & XIS,

*FERREBRD-DFELGEETHENHYET

When ordering some parts, designate the code No., name of parts and quantity.

But, the part which the entry of the (Index No.KeyNo)is not in can’t sell a simple substance.

And, order a full-equipped part(party part)to apply.
* This parts list may be modified without notice.

E oA
CONTENTS
A RE R AR &
MAIN MACHINE PARTS
GO HEAT R—S
FIG.NO. SUBJECT PAGE
01 IO IDU—LBAERE srrenenens ENGINE-FRAME ===ssssasssassanssassnssnnnnns 2
02 F—LBER rreerrreanncnannns ARM *esssssssascasssansnnsnnnnnnnnnnnnnnnnnnnn 4
03 HIN— YRR srerrennens COVER"BUCKET "=s=ssssssassanssannansnnnnnns 5
04 HSyFRRR werrrrensnnannnan, CLUTCH *srssssssassnnsnnsnnnsnnnnnnnnnnnnnnns 6
05 Sy aUBHR crrrrerseenanenan MISSION ==ssssssassasssasnnnsnnnnnnnnnnnnnnnn 8
06 XXEREIRER vrrrrrrnennaans GEAR DRIVE ::sssssssssassssssannsnnnnnnnnnn: 10
07 &{ﬂ;n_ag{% ................ REAR ROLLER ="* ssssssssssnnsnnannnnnnnnnns 11
08 I\‘/F)bﬁ% .................. HANDLE ====ssssacsassassassannnnnnnnnnnnnnns 13
09 HEREER v ACCESSORIES "==rssssssssssssannannnnnnnnnnsn 15
J—La=vERER &
REEL UNIT PARTS
B & REEW R=Y
FIG.NO. SUBJECT PAGE
10 HyB—TL—L-NAEFR - CUTTER FRAME-REEL BLADE «r=xss=ssures- 16
11 B O—SEER -r-rrmrmrmnennns FRONT/REAR ROLLER""===ssssssssannnnnnnn: 18
12 F—L-I5YFBEFE =rrmennennnn ARM:CLUTCH ====ssssssccesssaccnnnnnnnnnnnns 20
13 HyFo 5 ENvRyIRER - THATCHING GEAR BOX =sssssssssssassssnnns 22
14 FN—35-TSOFEFE w-mnvne- GROOMING BRUSH="===s=ssassssssasssnsnnnss 23




T -JL—LEER

FIG. O1
ENGINE-FRAME

~ED)S . 7

53(45~52)7 4 k3w FASSY ) ) / 2

RHES|(#H & & & B & & W SAER Rlaseswz2 « | w =
Key No Parts No Parts Name ALL Rtip Application |Description Remarks

A10010360 [IVY VASSY ENGINE ASSY 1 *EX130D70190 For domestic model
A10010371 |IvY VASSY ENGINE ASSY 1 *EX130D70210 For export model
A10410100 |IVY V44 ENGINE BRACKET 1
011510835 [F Ik BOLT 4 M8 x 35
026100008 |79+ WASHER 4 M8FH
399113620 |95v7 CLAMP 1
015300820 |[&%Ya1— SCREW 2 M8 x 20
011510820 [# Wb BOLT 2 M8 x 20
026100008 799+ WASHER 2 M8FH
A46200110 |Aby7 Z49F STOP SWITCH 1
015600408 |[2%')1— SCREW 2 o4
A46500020 |n—%Z WIRE HARNESS 1
399113630 |95v7° CLAMP 1
011150612 [F Wb BOLT 1 M6 x 12
A98760020 |{v¥a0v% BAND 1
399281710 [VA SHIM AR 10.1
399281720 (VA SHIM AR 0.3
A20410350 |7L—A:L FRAME:L 1
A20410370 |7L-LR FRAME:R 1
A20151020 |7L—LAT—F FRAME STAY 1
011150610 [ Ik BOLT 2 M6 X 10
A20150930 |7L-LAT—R FRAME STAY 1
A99430420 [J—vi b BOLT 4 M10
011511030 [# Wb BOLT 6 M10 x 30
027100010 |R7)v9 794 LOCK WASHER 4 M10F
026100010 799+ WASHER 10 M10F.
A22990200 |ny%VLR PACKING 2 Left&right common
A50160570 |7L—Ahn'—LR SIDE COVER 2 Left&right common
010800635 [# Ik BOLT 12 M6 x 35
050209074 [A{ILy—=1b OIL SEAL 2 20428
060609002 |7YA=y7 N GREASE NIPPLE 4 Straight
060609006 |7YA=y7 I GREASE NIPPLE 4 90°
A50540150 |R4uk STAND 1
010709073 |¥+¥vy7°A9Ya— CAP SCREW 2 M8 x 16
010131025 |#IWb BOLT 2 M10 X 25




T -JL—LEER

FIG. O1
ENGINE-FRAME
~50)S ’ 7
53(45~52)5 1 ¥ ASSY ) H/ "

RHES|(#H & & & B & & W SAER Rlaseswz2 « | w =
Key No Parts No Parts Name ALL Rtip Application |Description Rimarks
35 026100010 |7y¥+ WASHER 2 M10H
36 027100010 |R7Yv9 D9y LOCK WASHER 2 M10FH
37 020700010 [Fyb NUT 2 M10
38 A98221110 |A7Yu%" SPRING 1

39 A99432310 |4 VYEH b7 =L BOLT 2

40 026100010 |79+ WASHER 2 M10H
4 021500010 [Fyb NUT 2 M10
42 A76240070 |1=9b7—A UNIT ARM 2

43 031109008 [A+97°t"y SNAP PIN 4

44 A98231040 |74v:A+97t Y WIRE 2

45 385101700 |7-95v7° LAMP ASSY 1 For export Option
45-1 | 385120600 (W7 BULB 1 For export (35w Option
46 A46650150 |7°ryh54F BRACKET 1 For export Option
47 011510820 |&'Lk BOLT 2 For export |yg x 20 gpgon
48 | 398110050 |7'L RUBBER 1 For export pton
49 026100008 |79+ WASHER 2 For export |M8H Option
50 021500008 (b NUT 2 For export [M8 Option
51 A46500161 |74¥n—4R:507 WIRE HARNESS 1 For export Option
52 A98760020 |{vya0yYy BAND 2 For export Option
53 A46100070 |74F9FASSY LAMP KIT ASSY 1 For export Option

* IO IN—YhE0J WEBH A+

http://www.subaru—robin jp/index.html




7—LBEf&
ARM

- /N

FIG. 02

& ~
G{
12

0aES 0 & £ SRR lanswln v m =
Parts No Parts Name ALL Rtip Application |Description Remarks
A44101230 [J7b7—A4 LIFT ARM 1
011511030 [F Wb BOLT 4 M8 x 30
026100010 |79+ WASHER 4 M8FH
A99240920 |AFAMIYYv WASHER 4
A72110531 |o—5:0-Y4" ROLLER 2
026109103 [7yo+ WASHER 2 M8HH
011510812 &1Lk BOLT 2 M8 x 12
A44400280 |a—57'349b BRACKET 1
A99240920 |AFAMTYY % WASHER 2
A72110531 |o—5:0-Yv4" ROLLER 1
026109103 [7y9+ WASHER 1 M8HH
011510812 |&Lb BOLT 1 M8 X 12
026109103 799+ WASHER 4 M8FH
011510816 | ILb BOLT 4 M8 X 16
A76200270 |o—=Yvo 7—L ROLLING ARM 1
A82410210 |WhybRT—L BUCKET STAY 1
A82410220 |nHybAT—R BUCKET STAY 1
A99432260 [F 4V Wb BOLT 4 M8 x 18
023100008 |[+yb NUT 4 M8
030300518 |277vE™Y SPRING PIN 4 d5x18
A99432270 |T VT Uik Ibb BOLT 4 L45
026109010 799+ WASHER 4 M8FH
A98120920 [T A7yo+ RUBBER 4
A76370010 |4+ 7L—b GUIDE PLATE 2
023100008 |+9b NUT 4 M8
A24100761 [LiN—=T49F LEVER 2
031310845 [E574%E™Y PIN 2 $8x45
030102020 [A7YykE'Y SPLIT PIN 2 $2x20
398180720 [9y7° GRIP 2
A98220220 |A7YuY SPRING 2
A82410230 |nAybAT—L BUCKET STAY 1 Enhanced version
A82410240 |NfybAT—R BUCKET STAY 1 Enhanced version
A24370050 |7°L—h708yFLN - PLATE 2 Enhanced version




HIN—- 1y BIR

FIG. 03
COVER'BUCKET

e E S & & W e =
Parts No Parts Name R‘/i Remarks
A50310540 |7aUMIN = COVER 1
398123370 (M)A L TRIM 1
A50320090 |7°3ryh:70uMIN - BRACKET 1
398118020 [1°A:4'DAyk GROMMET 2
010809001 |#JLk BOLT 2 M6 X 12
A50550480 |7°349kEvy BRACKET 1
011510816 [# Ik BOLT 2 M8 x 16
026100008 [7y+ WASHER 1 M8FH
031100008 [A+v7tY SNAP PIN 1 ¢ 8H
A50260260 |IJ7hn =22 REAR COVER 1
A99480140 [F5R%Y SCREW 2 M6 X 14
398181100 |4y7° GRIP 1
022400006 |UFyb NUT 1 M6
A50310550 [N WMIN=5F9F COVER 1
010809001 [ JLb BOLT 2 M6 X 12
398123370 [MAT L TRIM 1
A90110190 [¥n'%53-) SHIBAURA MARK 1
A90110220 |FA"IL:G-FLOW22 G-FLOW22 MARK 1
A90360291 |FAN:4Y9959F0Y" INDICATING MARK 1
A90610470 |74395A°L:A" Vb CAUTION PLATE 1
A90610460 |T4397A° Lt onYy CAUTION PLATE 1
390199530 |743973A°L:H+'379 CAUTION PLATE 1
A82110322 |n'Hryh:22 BUCKET 1 Reinforced
A82140181 |Whybfi¥ay STAY 1
A82360300 |nAaybity L FITTING 1
A82360310 |n A9ty R FITTING 1
A82140130 |7°L—F PLATE 2
015100620 |[2%'Ya1— SCREW 8 M6 X 20
026100006 |7y+ WASHER 8 M6F]
021300006 |Fvk NUT 8 M6
A82010380 [ 4 yFASSY:22 BUCKET ASSY 1 G-FLOW exclusive




FIG.

59

27 vFER%k
CLUTCH

Juo o
54"
55
HeESs 88 A R KR W%
Parts No Parts Name ALL R‘% Remarks
A22000290 [3yY3avASSY MISSION ASSY 1 FD62AA03
011510820 [ Wb BOLT 3 M8 x 20
026100008 |7vv+ WASHER 3 M8H
A99432260 |K 4K Wb BUTTON BOLT 1 M8 x 18
A22140070 |7°74yb:3yvay BRACKET 1
011510820 |& JLk BOLT 2 M8 x 20
A98221080 |74 SPRING 1
A22610320 [959F7—L CLUTCH ARM 1
A99230140 |79+ WASHER 1 M12f
036100012 [AFv7 )y SNAP RING 1 S12
A24260190 [oyk:H79F ROD 1
026100008 |7v¥+ WASHER 2 M8H
030102020 |A7ybt'y SPLIT PIN 2 $2x%x20
010310820 |K'ILb BOLT 1 M8 X 20
020700008 [+vk NUT 1 M8
399281710 |4 SHIM AR 0.1
399281720 |4 SHIM AR 0.3
A22550090 [979FIL=h:3yyay CLUTCH FRAME 1
A99460280 [4hFvb NUT 2 M8
398211210 |45/ '% WASHER 1 M8F
020700008 |Fvk NUT 1 M8
034109060 [4— KEY 1 5X5%27
A98611760 [7'—1):3vvay PULLEY 1
A99241010 [79Y%: ARy WASHER 1
010709060 |¥%y7°A)Y)1— CAP SCREW 3 M5 X 10
011310614 [ b BOLT 1 M6 X 14
080109155 [vA'lLb V-BELT 2 SA-18
A22550110 [7=A7"Fyh BRACKET 1
010810816 [& I+ BOLT 2 M8 X 16
011510860 [&'JL} BOLT 1 M8 X 60
026100008 |79+ WASHER 1 M8H
A99231890 [h7— COLLAR 1
A22600410 [959F7—L ARM 1
398510400 |7'y¥a BUSH 2
A99230140 |79+ WASHER 1 M12F8




25V F R

FIG. 04
CLUTCH
~ 59
54 38
55
RHES|(#H & & & B & & W SAER Rlaseswz2 « | w =
Key No Parts No Parts Name ALL Rtip Application |Description Remarks
36 036100012 (R+97Yoy SNAP RING 1 S12
37 040146200 [A'7Yvy" BEARING 1 6200
38 A98611510 |Tvvayn—-3 TENSION ROLLER 1
39 A99240940 |7yix WASHER 1 M6
40 021300006 |+yb NUT 1 M6
41 A22650330 [AIVMIAN BELT GUIDE 1
42 011310655 | ILb BOLT 2 M6 X 55
43 026100006 [7y9+ WASHER 2 M6F]
44 A22261030 |¥'397 23 BEARING BOX 1
45 050301115 [#{ILY—)b OIL SEAL 1 15254
46 A22210450 |J=NIL599 SHAFT 1
47 026200014 799+ WASHER 1 M14F
48 040146202 [A'7Yuy BEARING 2 6202
49 A99231910 [hF—ATYUY" COLLAR 1
50 036100015 |A+v7° )8 SNAP RING 1 S15
51 036500035 [R+v7 1)y SNAP RING 1 H35
52 015300614 |[A%Y)a— SCREW 3 M6 X 14
53 A98611500 |7°-Y):B PULLEY 1 Small diameter
54 026109018 799+ WASHER 1 M12F
55 011511220 [#Ibb BOLT 1 M12 X 20
56 A22360330 [hy7 vy COUPLING 1
57 030300632 (A7)u9'tY SPRING PIN 2 d6x32
58 030303532 [A7)u9EY SPRING PIN 1 $35x32
59 A22210460 |R7°54UY%7b SPLINE SHAFT 1




FIG. 05

2y avBE&k
MISSION

20 |

32

0neE S B & & W e
Parts No Parts Name Rti
A22890152 |f—A:L CASE.L 1
A22890153 |5—ZR CASER 1
A22890154 [hLHKLA - CAM HOLDER 1
A22890226 |979Fr—A CLUTCH CASE 1
A22890156 |7 7%{N*¥ DIFF SIDE GEAR 2
A22890157 |[AAVE=HY PINION GEAR 2
A22890158 |A7'OFyhk SPROCKET 1
A22890159 |R7'OFyh SPROCKET 1
A22890160 |+'¥:A-B GEAR:A-B 1
A22890161 |+'¥:C GEAR:C 1
A22890162 |+ ¥:D GEARD 1
A22890163 |+'¥:E GEARE 1
A22890164 |+ '¥:F GEARF 1
A22890165 |7 79v7b DIFF SHAFT 1
A22890166 |¥+7MB SHAFT:B 1
A22890228 |Yv7MA SHAFT:A 1
A22890242 |¥x7hC SHAFT:C 1
A22890222 [Yv7hL SHAFT.L 1
A22890223 |¥v7MR SHAFTR 1
A22890224 |979FT ART:A DISC:A 1
A22890225 |959FT 1R9:B DISC:B 1
A22890173 |939F71—-Yv%" CLUTCH PLATE 1
A22890174 |Fr—Yv CHAIN 1
A22890175 |7 74-2 DIFF CASE 1
A22890176 |Y7hE R SHIFT BOSS 1
A22890177 [R7)uy SPRING 1
A22890178 |A+97° )y SNAP RING 2
A22890179 A7)y SPRING 1
A22890180 [N yFvhbikLg PACKING 1
A22890181 |Wytyhr—2 PACKING 1
A22890182 [F JLb BOLT 3
A22890227 [hLLN'—COMPL CAM LEVER CP 1
A22890184 |¥7hOyk COMPL SHIFT ROD CP 1
A22890185 |7'L—%ASSY BRAKE ASSY 1
A22890186 | & ILF BOLT 1




FIG. 05

2y avBE&k
MISSION

20 |

32

T27 2w )LASSYEEH

RHES|(#H & & & B & & W SAER Rlaseswz2 « | w =
Key No Parts No Parts Name ALL Rtip Application |Description Remarks
36 A22890187 [ Lk BOLT 6 M6 X 16
37 A22890188 | Ik BOLT 2 M8 x 40
38 A22890189 | Ik BOLT 5 M8 x 40
39 A22890243 | Ik BOLT 1 M8 x 75
40 A22890191 [#'JLb BOLT 1 M8 x 80
41 A22890192 |7y+ WASHER 4
42 A22890193 [h— COLLAR 1
43 A22890194 [h— COLLAR 1
44 A22890195 [H4ILY—N OIL SEAL 1 12225
45 A22890196 |4 ILY—b OIL SEAL 1 12227
46 A22890197 A4 Y- OIL SEAL 3 15307
47 A22890198 [H4ILY—N OIL SEAL 1 20367
48 A22890199 |7°34 PLUG 1 M8
49 A22890200 [#' Ay GASKET 1 8
50 A22890201 [#'Afqyb GASKET 1 b 14
51 A22890202 |h'RFyk GASKET 1 @10
52 A22890203 |177")—% COMPL BREATHER CP 1
53 A22890204 |7°54° PLUG 1 M14
54 A22890205 [R7UHE"Y SPRING PIN 1 b4
55 A22890206 |A7Y 7 E"Y SPRING PIN 2 b6
56 A22890207 [A7YUHEY SPRING PIN 1 ®5
57 034109094 [%-— KEY 1 5X5Xx28
58 040146005 [A' 7YY BEARING 1 6005
59 040106201 [A' 7Yy BEARING 4 6201
60 040106202 [~'7Yuy BEARING 3 6202
61 026109035 799+ WASHER 1
62 040106204 [A' 7Yy BEARING 1 6204
63 A22890208 [A'T7YUY BEARING 1 6905
64 036100012 (RFy7° )y SNAP RING 1 S12
65 010709064 |¥+vy7°A4!)1— CAP SCREW 1 M6 X 16
66 048100010 [AF—/Lk =)L STEEL BALL 1 5/16
67 A22890244 |k BOLT 2 M8 x 80
68 A22890245 |79+ WASHER 1 M8




FYEREEA R

FIG. 06
GEAR DRIVE
//27 265
4
/@@ﬂ[l] 9// 2
21 > ° 30
/
/ A A , / / /%,
LR N g ol
o B / 1B / e /) Rl
waE s W& & W SAER Rlaseswz2 « | w =
Parts No Parts Name ALL Rtip Application |Description Remarks
040146202 [ANT7YUY BEARING 4 6202
A98530250 |A41LY—I OIL SEAL 2 20304.5
036500035 |R+977)uy SNAP RING 1 H35
A22210410 |9K%99 SHAFT 2 Left&right common
034109055 |[%— KEY 2 5Xx5x%15
A22310630 |+ ¥:A GEARA 2
027100012 [R7)u9 99+ LOCK WASHER 2 M12F
020900012 [Fvb NUT 2 M12
A99431980 |4V b BOLT 2
026100010 |79+ WASHER 2 M10F
027100010 [R7)u9 9o+ LOCK WASHER 2 M10F
020800010 [Fvh NUT 2 M10
A99240920 |AFARTYY % WASHER 4
A22310640 |+'¥:B GEARB 2
A98560540 |=—F ATV BEARING 2 141918
A22260920 |17 0—74)1:.LR BEARING BOX 2 Left&right common
040106204 [A'7Yvy" BEARING 2 6204
198636090 [A4ILY—Ib OIL SEAL 2 25428
036500047 [A+y7 oy SNAP RING 2 H47
011510820 [ JLb BOLT 6 M8 x 20
034109056 |- KEY 2 5x5%17
A22310650 |+'¥:C GEAR:C 2
A99231580 |hj— COLLAR 2
040106004 [A' 7Yy BEARING 2 6004
036100020 |R+y7°us’ SNAP RING 2 S20
A99610790 [ty PIN 2 $5x19.8
A99231590 |h7— COLLAR 2
036100020 [R+y7 oy SNAP RING 4 S20
060609006 [7)A=y7 GREASE NIPPLE 2 90°
A22310660 |¥ ¥:A GEAR:A 2 High quality cut Option
A22310670 |+ ¥:B GEARB 2 High quality cut Option
A22020010 |¥¥ASSY:335Ln{hyFKIT|GEAR ASSY 1 High quality cut Option




REO—>/%

FIG. O7
REAR ROLLER
4 34
/ /' /23,29
42(43,20~2541)3 1 X 11— JLASSY NEWXK1E(ER) e 17,10,19 24
43(44~46)2 4 ASSY NEWAZ(ER)
RHES|(#H & & & B & & W SAER Rlaseswz2 « | w =
Key No Parts No Parts Name ALL Rtip Application |Description Remarks
A36310130 |17 R—7:22 ROLLER 2 22in
A36020020 | 47°%x7FASSY SHAFT ASSY 1
A36260191 |[V47Y47h1R SHAFT 1
A36260200 |47 YvTMAR SHAFT 1
040136205 [~ 7Yy BEARING 2 6205
A99231620 [h5— COLLAR 1
A99231630 |h7— COLLAR 1
052400160 [OYu4 O-RING 1 S16
A98530140 |A4NLY—b OIL SEAL 2 355210
022600016 |UFyhk NUT 1 M16
011510840 [ Ik BOLT 8 M8 x 40
026100008 |7y+ WASHER 8 M8FH
A36260230 [Vv¥'4 SHAFT 2
011510825 [# Wb BOLT 8 M8 x 25
A36000330 |44 K{—ILASSY TIRERQWHEEL ASSY 1 w/ hub  [Small diameter(for export)
A36000230 [44YASSY TIRE ASSY 2 w/o hub |Small diameter(for export)
A36100310 4=l WHEEL 2
A36130190 [44¥ TIRE 2
336150020 [N L7 ASSY VALVE ASSY 2 TR-413
A30460410 |¥%Yun7’ WHEEL HUB 2
A36380030 |FvH3 9Ny PLATE 2
A99231640 |h7— COLLAR 4
A99432070 [H'IWM:AT YUY BOLT 2
010810825 |+ ILb BOLT 4 M8 X 25
A98221090 |R77)v4" SPRING 2
A36000250 |44¥-K{—ILASSY TIRERWHEEL ASSY 1 w/ hub  [Large diameter (for domestic)
A36000010 |4{¥ASSY TIRE ASSY 2 w/o hub |Large diameter (for domestic)
A36130010 [44¥ TIRE 2
A36140010 |F1—-7 TUBE 2
A36100030 |H{=I:F WHEEL 2
A36100060 [f4—IL:Yk WHEEL 2
010110612 |F ILb BOLT 8 M6 X 12
021300006 |+yb NUT 8 M6
A30460430 |Y%Yun7’ WHEEL HUB 2
A36380040 |F+55 YNy PLATE 2

11



®BO—>—H&

FIG. O7
REAR ROLLER
41 34
| s /28,29
42(43,20~25,41)3 4 7 * 751 — JLASSY NEWK (= X)) o, 24
43(44~46)3 1Y ASSY NEWAF(ER)
RHES|(#H & & & B & & W SAER Rlaseswz2 « | w =
Key No Parts No Parts Name ALL Rtip Application |Description Remarks
36 A99231720 [h75— COLLAR 4
37 010810835 |K'ILb BOLT 4 M8 x 35
38 398211210 |43 % WASHER 2 M8H
39 A99431590 | ILMATYVY BOLT 2
40 A98221090 |27V SPRING 2
41 A99231980 [hF—Abyn COLLAR 2 For stand
42 A36000370 |34 ¥-K4I—ILASSY TIRERWHEEL ASSY 1 w/ hub  |New large dia.Edomestic;
43 A36000350 |44¥ASSY TIRE ASSY 2 w/o hub |New large dia.(domestic
44 A36130270 |44¥ TIRE 2
45 A36100370 [h{=)l WHEEL 2
46 336150090 |17 ASSY VALVE ASSY 2

12



NFIVER

FIG.
1G. 08 HANDLE

=T F ~22
16 45 j\zs
g
1
/
%%

o

m 4 B 54(48,49,50,51,52,53)

waE s W& & W SAER Rlaseswz2 « | w =
Parts No Parts Name ALL Rtip Application |Description Remarks
A34350610 |nUh 22 PIPE HANDLE 1 22in
A34350690 |Uh anvh L PIPE HANDLE 1 G-FLOW exclusive
021500008 [+vh NUT 2 M8
A98180260 |4y7" GRIP 2

A99230080 |h7— COLLAR 2

A99570200 [|/7° KNOB 2

A99431460 [FILb BOLT 2

A99570210 /7 %vy7° CAP 2

A34450380 |7°Fybnub LHHT BRACKET 2

A98120520 [3°A:5°OAyk RUBBER 2

010131025 [ Lb BOLT 2 M10 X 25
027100010 [R7)u9 9o+ LOCK WASHER 2 M10F
A99240210 799+ WASHER 2 M10F
A99432020 |4 vyFiK Wb BOLT 2

399340060 |#7/n % WASHER 2 M10F
020500010 [Fvb NUT 2 M10
A24100690 |95yFLin—25an LEVER 1

A24100700 |959FLin=)—I LEVER 1

398180580 [4y7° GRIP 2

036800009 |EYv° E-RING 2 ®9
026200010 799+ WASHER 2 M10F
A24210150 |939F7-L ARM 2

036800007 [EYvY" E-RING 2 b7
A98120780 |3 L:Akyn RUBBER 2

A98220181 |R77)uy" SPRING 2

A98230890 |74¥:xMVG79F WIRE 1

A98231020 |74%:—N979F WIRE 1

A12110010 |ROykLLin— LEVER 1

A98231030 |74¥:2AYML WIRE 1

A12250050 |7°%yhAO0yMLLN = BRACKET 1

A12260020 |nWoUb BAND 1

A99580070 |7°L—%Ln'— LEVER 1

A98230910 |74¥:7'L—% WIRE 1

031310815 [E574%E™Y PIN 2 ®8x15
026100008 |7y9+ WASHER 4 M8FH




FIG.

AN Y : STEY
HANDLE

08

54(48,49,50,51,52,53)
TE/\FILASSY

RHES|(#H & & & B & & W SAER Rlaseswz2 « | w =

Key No Parts No Parts Name ALL Rtip Application |Description Remarks
36 030102020 [R7ybEY SPLIT PIN 3 $2x20
37 A98760030 |{v¥amy) BAND 4

38 398750220 [JE'—F4q BAND 3

39 A46530530 |n—RA:7—Z WIRE HARNESS 1

40 021300006 |+yb NUT 1 M6

41 026100006 [7v+v WASHER 2 M6 Fd
42 A46210030 |A{vF SWITCH 1

43 398211210 [#31n'% WASHER 1 M8H
44 020700008 |+yb NUT 1 M8

45 A50710330 |k LN — OPERATION PANEL 1

46 010809007 | Lb BOLT 2 M8 X 14
47 A90360300 [FAN:HF9FVY INDICATING MARK 1

48 390198361 |[743753A LN —%04 CAUTION PLATE 1

49 A34350710 [TH4nvkIL T-HANDLE 1 Option
50 A98180220 |7y7° GRIP 2 Option
51 A98231060 [74¥:7 L—% WIRE 1 Option
52 010810835 | ILb BOLT 2 Option
53 023100008 [Fvh NUT 2 Option
54 A34040020 |TH 4nUk ILASSY T-HANDLE ASSY 1 Option




/R mE &

FIG. 09
ACCESSORIES
2
o) 4

RHES|® & & 2 R SRR lanswln v m =
Key No Parts No Parts Name ALL Rtip Application |Description Remarks

1 A95680040 [Y—ILiny) TOOL BAG 1

2 A95520010 [A77+amy REEL TURN TOOL 1

3 A95510030 |[hYyanyh =" CUTTING HEIGHT GAUGE| 1

4 090500004 |LuF%— HEXAGON WRENCH KEYS| 1 4mm

5 090500005 |LuF%— HEXAGON WRENCH KEYS| 1 5mm

6 398750130 |nUb BAND 2

7 A00810710 [MJ7YA{EY Y3 OPERATORS MANUAL | 1 G-FLOW exclusive

8 739 VuF PLUG TOOL 1 Engine accessory

15



HvE—TL—L - N F R

FIG. 10
CUTTER FRAME-REEL BLADE
5. 32 .
45037 38.39.40.41 4243 S 515 A ASSY:22(2.5) @ Tt Tt g

RHES|(#H & & & B & & W SAER Rlaseswz2 « | w =
Key No Parts No Parts Name ALL Rtip Application |Description Remarks
A74101350 [hy4—TJL—L CUTTER FRAME 1
2 A74251150 |hy4—hn'—22 CUTTER COVER 1
3 398460040 |74 %Kty PLUG 1 M10FH
4 A74350510 |Y%79n\'Y BRACKET 1
5 026109103 |79+ WASHER 3 M8l
6 023100008 |+yb NUT 3 M8
7 A70151500 [h4FUn:22(11) REEL BLADE(11) 1 11-blade
8 A22261040 [hys—A4ILiL BEARING BOX 1
9 A22261050 [hy4—A4IL:R BEARING BOX 1
10 042530304 [A'7Yuy BEARING 2 30304
11 198636090 |£MILY—)b OIL SEAL 2 25428
12 498510260 |[7'y¥a BUSH 2
13 060609002 |7")A=y7'IL GREASE NIPPLE 2 Straight
14 A99432330 |FatqH Wb ADJUST BOLT 2
15 A99231230 [h— COLLAR 2
16 A99432340 |FatqH Wb ADJUST BOLT 2
17 020800018 |[Fvyb NUT 2 M18
18 A98221220 |A7YUY SPRING 2
19 A99460290 [Favt{+yb NUT 2 M12
20 010709061 |¥+y7°A4Y)1— CAP SCREW 2 M5 X 16
21 398460050 (754 7k Yty PLUG 2 M12F
22 036100020 (RF97° )y SNAP RING 1 S20
23 A99231930 |h5—R7 )Y COLLAR 1
24 A98220100 [R7YuY SPRING 1
25 A99230240 |h7— COLLAR 1 Needed when no attachement
26 026109018 799+ WASHER 1 M12F
27 011511225 &1Lk BOLT 1 M12 X 25
28 A98120051 |3 L¥yy7° RUBBER CAP 1 Needed when no attachement
29 A99432350 |4y b BOLT 2
30 A99241020 |71—7"Tyy% WASHER 4 ¢ 14
31 A22560240 [hy4—A4)L:0UT(L) BRACKET 1
32 A22560250 [hy4—A4)L:0UT(R) BRACKET 1
33 050202230 (A4LY—= OIL SEAL 1 30458
34 015209029 |[A%Ya— SCREW 8 M8 x 20
35 015300508 |A%Ya— SCREW 1 M5 X 8

16



HvE—TL—L - N F R

FIG. 10
CUTTER FRAME-REEL BLADE
5. 32 .
45037 38.39.40.41 4243 S 515 A ASSY:22(2.5) @ Tt Tt g

RHES|(#H & & & B & & W SAER Rlaseswz2 « | w =
Key No Parts No Parts Name ALL Rtip Application |Description Remarks

36 A99231940 [h5—7-) COLLAR 1

37 A70110460 |Y4n44:22 BRACKET 1

38 A70610170 |7°3vhL BRACKET 1

39 A70610180 |7°77vhR BRACKET 1

40 A99480300 #3734 ; SCREW 4 M6 X 25

4 A70430291 |¥4n":22(2.5) &8 BED KNIFE 22in 25T:0S| 1 22in(137%)|STD(blade edge 1.2T)
A70430301 |¥41n":22(3.0)2 4R BED KNIFE 22in 3.0T:0S| 1 22in(1370)|OPT(blade edge 1.7T)
AT70430311 |¥4n":22(3.5)2 4 BED KNIFE 22in 3.5T:0S| 1 22in(1370)|OPT(blade edge 2.0T)
A70430281 |¥4n":22(4.5)2 4R BED KNIFE 22in 3.5T:0S| 1 22in(137V)|OPT(blade edge 2.5T)
A70430230 |¥41":22(2.5)1\ A BED KNIFE 22in 2.5T:HSS| 1 22in(1370)|OPT (blade edge 1.2T)
A70430240 |¥41:22(3.0)\ R BED KNIFE 22in 3.0T:HSS| 1 22in(137%0)|OPT(blade edge 1.7T)
AT0430250 |V9N:22(3.5)1N R BED KNIFE 22in 3.5T:HSS| 1 22in(137%)|OPT(blade edge 2.0T)
AT70430260 |¥41":22(4.5)1\ R BED KNIFE 22in 45T:HSS| 1 22in(137%)|OPT(blade edge 2.5T)

42 A99480310 [#7E A(-) SCREW(-) 13 M6 X 14

43 A99460300 |Vh9+yk NUT 13 M6

44 A70010780 [¥4n 4 {ASSY:22 BED KNIFE BAR ASSY | 1 W /o bed knife

45 A70010760 [/AN4{ASSY:22(2.5) BED KNIFE BAR ASSY(25)[ 1 W/ bed knife

46 A90360310 |FA N7 INYYY LABEL 1

47 A90630080 |74397A L)l CAUTION PLATE 1

17



HI#& O—SE &

FIG. 11
FRONT./REAR ROLLER

- 12 o o~ 901 ~8)7 IL—=2 4 O0—S5ASSY:22

AN N R e

waE s W& & W SAER Rlaseswz2 « | w =
Parts No Parts Name ALL Rtip Application |Description Remarks
A72110400 |7 L—3v9'0—5:22 GROOMING ROLLER:22 [ 1 Wide Standard
A72460460 |Yv7h22 SHAFT;22 1

036100015 [AF97° )y SNAP RING 2 S15
A99230200 |h7— COLLAR 2 S15
040136202 [~ 7Yvy" BEARING 2 6202
A98530040 |A4ILY—b OIL SEAL 2 15307
A72410050 |O—5%+%y7 ROLLER CAP 2 Long

A99480160 [#5L'R SCREW 6 M5 x 15
A72010510 [#')—309'0—FASSY:22 |GROOMING ROLLER ASSY:22| 1 Wide Standard
A72160880 |vIO—57"54yk BRACKET 1

A72160890 |vIO—57 54k BRACKET 1

010310830 [#'ILb BOLT 2 M8 x 30
020700008 [+vh NUT 2 M8
A99432030 |FatqH Wb ADJUST BOLT 2 M8 X 115
026100008 |79+ WASHER 4 M8F]
021000008 |+yb NUT 4 M8
A70320180 |Favt4/7" ADJUST NUT 2

A99431840 |4 vy Wb BOLT 2

A99240200 |79+ WASHER 2 M10F
027100010 |Z7)v4 7934 LOCK WASHER 2 M10F
A99460230 |4nFyb LONG NUT 2 M10
060609002 |7 YA=y7' I GREASE NIPPLE 2 Straight
A72110040 |7 N—3v9'0-7:22 GROOMING ROLLER:22 | 1 Narrow |Option
A72110500 |7 L=7"F0-75:22 GROOVED ROLLER:22 1 Grooved |Option
A72100220 |AL—A0—=5:22 FLAT ROLLER:22 1 Smooth {Option
A72120030 |O—7%¥y7 ROLLER CAP 2 Short Option
A72460220 [Vv7h:22 SYAFT:22 1 Option
A72010480 |7 )L—39'0—FASSY:22 |GROOMING ROLLER ASsY:22| 1 Narrow | Option
A72010420 |7°L—7°M'O0—-7ASSY:22  |GROOVED ROLLER ASSY:22| 1 Grooved | Option
A72010520 |AL—AO—5ASSY:22 FLAT ROLLER ASSY:22 | 1 Smooth | Option
A72100210 |O—3COMPL ROLLER COPML 1

A72460430 |Yv7h22 SHAFT:22 1

036100015 [R+y7 vy SNAP RING 2 S15
A99230200 [hF— COLLAR 2

040146202 [A'7YV9 BEARING 2 6202

18



HI#& O—SE &

FIG. 11
FRONT./REAR ROLLER

= 2w = 91 ~8)F IL—=2 45 O0—5ASSY:22

Ao O S AT

RHES|(#H & & & B & & W SAER Rlaseswz2 « | w =
Key No Parts No Parts Name ALL Rtip Application |Description Remarks

36 A99240950 |91—7"7y v WASHER 6

37 050209128 [#41LY—Ib OIL SEAL 2 15357

38 036500035 (R2+97 )y SNAP RING 2 H35

39 A72010500 |%OA-3ASSY:22 REAR ROLLER ASSY:22| 1

40 A72160960 |0—57"34yML ROLLER BRACKET:L 1

41 A72160970 [A—57°359MR ROLLER BRACKET:R 1

42 A99430060 [hINTAE ILE BOLT 4

43 A72170060 [AYYUhL CAM 1

44 023100008 |+yb NUT 4 M8

45 010810816 [ JLb BOLT 2 M8 X 16

19



T—L-75vFERE

FIG- 12 ArM-cLUTCH

56

8 AR
< S o B —a NN~ r

\
58
41~
/
HeESs 88 A R KR W%
Parts No Parts Name ALL R‘% Remarks
A76350121 |7—=L7"77yhL ARM 1
A76350131 |7—=A7"3ykR ARM 1
A99210680 [AA—1 SPACER 4
036100055 |&A+y7° Yoy SNAP RING 2 S55
A99432290 |[hHRINTAVH Lk BOLT 4
A99231990 [h7— COLLAR 4
A99232000 |h5— COLLAR 4
023100008 |+vh NUT 4 M8
A22550100 [979F7L—LY—-Lai=yk  |CLUTCH FRAME 1
A99432290 [h94INTAVE bk BOLT 2
399232970 [h7— COLLAR 2
023100008 |Fvh NUT 2 M8
A98611500 |7"—1):B PULLEY 1
A99231900 [hF——lb COLLAR 1
027100012 |A7 Y9 Tys4 LOCK WASHER 1 M12F
A99432280 7wt VI K Ibb BOLT 1
080109155 |vA'jLb V-BELT 2 SA-18
A22600420 [959F7=L ARM 1
398510400 [77y¥a BUSH 2
A99230140 |4h % WASHER 1
036100012 |AFy7 )y SNAP RING 1 S12
040146200 |A'T7Yvy BEARING 1 6200
A98611510 [7Uv3va—5 TENSION ROLLER 1
A99240940 |79+ WASHER 1 M6
021300006 |+vb NUT 1 M6
A99432300 [ ILFTYY) BOLT 1
026109103 |79v+ WASHER 2 M8H
023100008 |+vk NUT 2 M8
A98220220 A7)y SPRING 1
A22261030 |37 *4) BEARING BOX 1
050301115 [ 4ILy—)b OIL SEAL 1 15254
A22210450 [|)=ILor 98 SHAFT 1
026200014 |799% WASHER 1 M14F
040146202 |A' 7Yy BEARING 2 6202
A99231910 [h3—A"TYs" COLLAR 1




T—LO5vFER

FIG. 12
ARM:-CLUTCH
56
-

RHES|(#H & & & B & & W SAER Rlaseswz2 « | w =
Key No Parts No Parts Name ALL Rtip Application |Description Remarks

36 036100015 [RF97 )y SNAP RING 1 S15

37 036500035 (R2F97° )y SNAP RING 1 H35

38 015300614 |24~ SCREW 3 M6 X 14

39 A98611500 |7°-:B PULLEY 1 Small diameter

40 026109018 |79+ WASHER 1 M12F8

41 011511220 [ b BOLT 1 M12 X 20

42 A22360330 [hy7 Uy COUPLING 1

43 030300632 [A7)v9°t™Y SPRING PIN 2 d6x32

44 030303532 [A7)v9EY SPRING PIN 1 $35x32

45 030300625 |27Vt SPRING PIN 1 ®6x25

46 A22210470 |hy7 o9 vv7b SHAFT 1

47 A22230020 |A7"54VRY=7" SLEEVE 1

48 A98120930 [1°L7—Y BOOTS 1

49 A50160640 |A'LMIN— BELT COVER 1

50 050301122 [A4 =1L OIL SEAL 1 22355

51 026100008 [7vi+ WASHER 1 M8HH

52 A99231890 [hF—(AA—H) COLLAR 1

53 022300008 [Utyk U-NUT 1 M8

54 A90610470 |74295A° A" Vb CAUTION PLATE 1

55 A76350140 |7—L7'J7yhL ARM 1 Enhanced version

56 A76350150 |[7—L737yMR ARM 1 Enhanced version

57 A99231990 [hF— COLLAR 4

58 A99232000 |h5- COLLAR 4

21



Y yFo X vRy I XE R

FIG. 13
THATCHING GEAR BOX
g
RHES|(#H & & & B & & W SAER Rlaseswz2 « | w =
Key No Parts No Parts Name ALL Rtip Application |Description Remarks
1 A22160220 [hn—HyFoy COVER 1 1
2 A22210400 |t'=#vv47b SHAFT 1 1
3 A99240930 |AFAMIYYv WASHER 2 2
4 A22310610 |hmvs%'y GEAR 1 1
5 A98560550 |=—FILATYLY BEARING 1 1 KT101415
6 A22210370 |RF4F V47 SLIDE SHAFT 1 1
7 A22310600 |AF{F%¥ SLIDE GEAR 1 1
8 A24220080 [¥7bayh SHIFTING ROD 1 1
9 040106001 [A' 7YY BEARING 2 | 2 6001
10 A22310620 |M7(7'%'¥ GEAR 1 1
11 A98560560 |ATIUh BEARING 2 2 6903
12 A99570230 [H#9Fv5 717 THATCING KNOB 1 1
13 030300316 [R7)u49't™Y SPRING PIN 1 1 $3x16
14 A22910240 |7°50% %— BALL PLUNGER 1 1 M8
15 020700008 |+9b NUT 1 1 M8
16 A22990210 [#'Rfyb GASKET 1 1
17 A22160250 |H9Fu7 250 COVER 1 1
18 040136902 [A'7Yvy BEARING 1 1 6902
19 A99231660 [h7— COLLAR 1 1
20 A98530240 |4 ILY—)b OIL SEAL 1 1 15223
21 010800845 [ Jvb BOLT 3| 3 M8 x 45
22 A22160050 |¥+vvy7’ CAP 1 1
23 060609002 |7YA=y7N GREASE NIPPLE 3| 3 Straight
24 A22310590 |[H4Fun%'¥y GEAR 1 1
25 052400530 |0Yv%” O-RING 1 1 S53
26 A99231930 [h5—R7YvY COLLAR 1 1
27 A98220100 A7)y SPRING 1 1
28 026109018 [7y+ WASHER 1 1 M12F
29 011511225 [# Wb BOLT 1 1 M12 X 25
30 A22000300 |#yFo9 + ¥k vIAASSY |THATCING GEAR ASSY 1 1

22



TN—30T7- TS5V E%

FIG. 14
GROOMING-BRUSH
22 _, (D—16
&%\ L I i |
/\ T
P &ﬂ 2% LW AT

/ \\ \ \éﬁém - /28 27 7

317 - i <~
waE s W& & W SAER Rlaseswz2 « | w =
Parts No Parts Name ALL Rtip Application |Description Remarks
A22110330 [#9F09 A5LR THATCHING METAL:R 1
040106001 [A' 7Yy BEARING 2 6001
A99231690 |h7— COLLAR 1
036500028 |R+v77uy SNAP RING 1 H28
A98530240 A ILY—b OIL SEAL 1 15223
A22160050 [%+97 CAP 1
A98120830 [T1°L:7°3%° RUBBER 1
A74350490 |H'4K7L—b GUIDE PLATE 1
A74350500 |h'4K7L—b GUIDE PLATE 1
015300512 |2%)1— SCREW 4 M5 X 12
A74460030 [/7°hIL4 KNOB HOLDER 2
026100008 799+ WASHER 2 M8FH
026100010 799+ WASHER 2 M10FE
A99432360 |4 VYEiH b BOLT 2
A99432370 |7 VT Uik Ibh BOLT 2
A70320210 |Favt4/7 KNOB 2
A99432320 [hH9RINTAE ILE BOLT 2
A99231950 [hF— COLLAR 1
026109010 799+ WASHER 2 M8FH
026100008 |79+ WASHER 2 M8F]
027100008 [R7)v9 T9y% LOCK WASHER 2 M8HH
A99460260 |4ty NUT 2 M8
A70250110 |4 V—3v9 ASSY:22 GROOMING ASSY:22 1
A70370070 [|¥yFo9 Yx7h:22 THATCHING SHAFT 1
A70360040 |7t Nhys— CUTTER 37 0.6
A99231960 [h7— COLLAR 38
A99460310 |Fvb NUT 4 M17
A99231970 [hF— COLLAR 4
036100015 [R+y7° vy SNAP RING 2 S15
036100012 [AF97° vy SNAP RING 1 S12
A70200110 [7°5VASSY:22 BRUSH ASSY:22 1
A90360350 |[FANLHFInF959F LABEL 1

23



HAtIHIZINDOS
A1t

RHEBRATAELI—1-1
URL.: http://www.ihi-shibaura.com

IHI Shibaura Machinery Corporation

HEAD OFFICE
1-1-1, Ishishiba , Matsumoto, Nagano, 390-8714 , Japan
URL: http://www.ihi-shibaura.com

G-FLOW22

Printed in Japan





